

Report Number: 205
Report Date 02/11/200

Clay Paving Blocks - Test Report

Client Name
Scheme Name
Location
Chainage
Sampled By
Sample Certificate
Material Group
Material Type
Material Name
Source of Material
Plant
Stone Type
Analysis of
Test Method

Lab Ref.
Sample No.
Ticket No.

Date Taken
Date Received
Date Tested

Dimensions
Overall Measurement of 24 Pavers
Type PA Specification

Type PB Specification

	Length	Width	Thickness
	111	1	1
	24.35L - 23.65L	24.44W - 23.56W	24.69T - 23.30T
	24.26L - 23.74L	23.33W - 23.67W	24.52T - 23.48T

Mean Load =

Signed